
 

Approve Deny Signatures Date 

X  
 Ryan C. Decker, P.E. / Environmental Engineer 

May 20, 2022 

X  
Michael E. Fifth, P.E. / Environmental Engineer Manager 

May 27, 2022 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0110591 

Facility Type Industrial APS ID 779581 

Major / Minor Major Authorization ID 1371418 

a 
Applicant and Facility Information 

a 

Applicant Name 
North American Höganäs High Alloys 
LLC 

 
Facility Name 

North American Höganäs High Alloys 
Johnstown Facility 

 

Applicant Address 101 Bridge Street   Facility Address 101 Bridge Street   
[...]
 Quad Name Johnstown  Quad Code 1614  

 Wastewater Description: 
Storm water runoff from the roof over the iron electroplating operation, cathode sheet 
deposit stripping area, and rectifier vault  

 

 Receiving Waters Stonycreek River (WWF)  Stream Code 45084  

 NHD Com ID 123720428  RMI 3.84  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 18-E  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment (1) Cause Unknown; (2) Nutrients/siltation; (3) Metals, pH, siltation, suspended solids  

 Source(s) of Impairment (1) Source Unknown; (2) Urban runoff; (3) Abandoned mine drainage  

 TMDL (1) Status 
 
Pending  Name N/A  

 TMDL (2) Status Final, 03/29/2004  Name 

Nutrient & Sediment TMDL for Stonycreek 
River (sediment TMDL superseded by 
Kiski-Conemaugh TMDL)  

 TMDL (3) Status Final, 01/29/2010  Name 
Kiskiminetas-Conemaugh River 
Watersheds TMDL  

 

 Nearest Downstream Public Water Supply Intake Municipal Authority of Buffalo Township – Freeport  

 PWS Waters Allegheny River   Flow at Intake (cfs) 2,390  

 PWS RMI 29.4  Distance from Outfall (mi) 84.17  

aa 

 
Changes Since Last Permit Issuance: None 
 
Other Comments: None 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0110591 
North American Höganäs High Alloys – Johnstown Facility  
 

12 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 007  Design Flow (MGD) Variable  

 Latitude 40° 17' 38"  Longitude -78° 55' 7"  

 Quad Name Johnstown  Quad Code 1614  

 Wastewater Description: 
Storm water runoff from the roof over the welding area for the electrolytic iron operation 
and a maintenance supply storage area  

 

 Receiving Waters Stonycreek River (WWF)  Stream Code 45084  

 NHD Com ID 123720428  RMI 3.84  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 18-E  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment (1) Cause Unknown; (2) Nutrients/siltation; (3) Metals, pH, siltation, suspended solids  

 Source(s) of Impairment (1) Source Unknown; (2) Urban runoff; (3) Abandoned mine drainage  

 TMDL (1) Status 
 
Pending  Name N/A  

 TMDL (2) Status Final, 03/29/2004  Name 

Nutrient & Sediment TMDL for Stonycreek 
River (sediment TMDL superseded by 
Kiski-Conemaugh TMDL)  

 TMDL (3) Status Final, 01/29/2010  Name 
Kiskiminetas-Conemaugh River 
Watersheds TMDL  

 

 Nearest Downstream Public Water Supply Intake Municipal Authority of Buffalo Township – Freeport  

 PWS Waters Allegheny River   Flow at Intake (cfs) 2,390  

 PWS RMI 29.4  Distance from Outfall (mi) 84.17  

aa 

 
Changes Since Last Permit Issuance: None 
 
Other Comments: None 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0110591 
North American Höganäs High Alloys – Johnstown Facility  
 

13 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 008  Design Flow (MGD) Variable  

 Latitude 40° 17' 38"  Longitude -78° 55' 7"  

 Quad Name Johnstown  Quad Code 1614  

 Wastewater Description: 
Storm water runoff from the roof over the maintenance storage area, facility maintenance 
shop, and a welding area for copper cylinders  

 

 Receiving Waters Stonycreek River (WWF)  Stream Code 45084  

 NHD Com ID 123720428  RMI 3.84  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 18-E  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment (1) Cause Unknown; (2) Nutrients/siltation; (3) Metals, pH, siltation, suspended solids  

 Source(s) of Impairment (1) Source Unknown; (2) Urban runoff; (3) Abandoned mine drainage  

 TMDL (1) Status 
 
Pending  Name N/A  

 TMDL (2) Status Final, 03/29/2004  Name 

Nutrient & Sediment TMDL for Stonycreek 
River (sediment TMDL superseded by 
Kiski-Conemaugh TMDL)  

 TMDL (3) Status Final, 01/29/2010  Name 
Kiskiminetas-Conemaugh River 
Watersheds TMDL  

 

 Nearest Downstream Public Water Supply Intake Municipal Authority of Buffalo Township – Freeport  

 PWS Waters Allegheny River   Flow at Intake (cfs) 2,390  

 PWS RMI 29.4  Distance from Outfall (mi) 84.17  

aa 

 
Changes Since Last Permit Issuance: None 
 
Other Comments: None 



NPDES Permit Fact Sheet NPDES Permit No. PA0110591 
North American Höganäs High Alloys – Johnstown Facility  
 

14 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 009  Design Flow (MGD) Variable  

 Latitude 40° 17' 38"  Longitude -78° 55' 7"  

 Quad Name Johnstown  Quad Code 1614  

 Wastewater Description: 
Storm water runoff from the roof over the facility maintenance shop, hot water heater 
room, and main lunch, locker, and restrooms  

 

 Receiving Waters Stonycreek River (WWF)  Stream Code 45084  

 NHD Com ID 123720428  RMI 3.84  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 18-E  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment (1) Cause Unknown; (2) Nutrients/siltation; (3) Metals, pH, siltation, suspended solids  

 Source(s) of Impairment (1) Source Unknown; (2) Urban runoff; (3) Abandoned mine drainage  

 TMDL (1) Status 
 
Pending  Name N/A  

 TMDL (2) Status Final, 03/29/2004  Name 

Nutrient & Sediment TMDL for Stonycreek 
River (sediment TMDL superseded by 
Kiski-Conemaugh TMDL)  

 TMDL (3) Status Final, 01/29/2010  Name 
Kiskiminetas-Conemaugh River 
Watersheds TMDL  

 

 Nearest Downstream Public Water Supply Intake Municipal Authority of Buffalo Township – Freeport  

 PWS Waters Allegheny River   Flow at Intake (cfs) 2,390  

 PWS RMI 29.4  Distance from Outfall (mi) 84.17  

aa 

 
Changes Since Last Permit Issuance: None 
 
Other Comments: None 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0110591 
North American Höganäs High Alloys – Johnstown Facility  
 

15 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 010  Design Flow (MGD) Variable  

 Latitude 40° 17' 38.05"  Longitude -78° 55' 7.94"  

 Quad Name Johnstown  Quad Code 1614  

 Wastewater Description: Storm water runoff from the roof over the facility laboratory and front office locations  

 

 Receiving Waters Stonycreek River (WWF)  Stream Code 45084  

 NHD Com ID 123720428  RMI 3.83  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 18-E  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment (1) Cause Unknown; (2) Nutrients/siltation; (3) Metals, pH, siltation, suspended solids  

 Source(s) of Impairment (1) Source Unknown; (2) Urban runoff; (3) Abandoned mine drainage  

 TMDL (1) Status 
 
Pending  Name N/A  

 TMDL (2) Status Final, 03/29/2004  Name 

Nutrient & Sediment TMDL for Stonycreek 
River (sediment TMDL superseded by 
Kiski-Conemaugh TMDL)  

 TMDL (3) Status Final, 01/29/2010  Name 
Kiskiminetas-Conemaugh River 
Watersheds TMDL  

 

 Nearest Downstream Public Water Supply Intake Municipal Authority of Buffalo Township – Freeport  

 PWS Waters Allegheny River   Flow at Intake (cfs) 2,390  

 PWS RMI 29.4  Distance from Outfall (mi) 84.17  

aa 

 
Changes Since Last Permit Issuance: None 
 
Other Comments: None 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0110591 
North American Höganäs High Alloys – Johnstown Facility  
 

16 

Treatment Facility & Water Quality Management (WQM) Permit Summary 

 
Treatment Facility:  NAHHA Waste Water Treatment Plant – NAHHA has melting operations in both the Alloy 
Department and the Glidcop Department.  The Alloy Department utilizes high pressure water atomization during the pour 
process to make specialty Alloy powders.  The Glidcop Department uses high pressure gas atomization to make a 
specialty copper power.  Contact process water is sent to decant tanks where solids are settled and the water is sent to 
two equalization tanks.  More settling occurs in these tanks and the water is sent to the Waste Water Treatment Plant 
(WWTP).  The first tank is the neutralization tank where the water is air sparged and lime is added for metal precipitation.  
Next phase is a flocculation tank where polymer is added for coagulation.  The water then proceeds to the primary settling 
tank where solids are settled to the base of the tank to maintain a bed of about 24”.  Excess solids are pumped to a 
holding tank and then filter pressed.  The sludge is disposed of as F006 waste.  The overflow from the primary clarifier 
goes into floor Sump #1 and then is pumped through a dual sand filter for filtration.  After sand filtering water proceeds to 
a pH adjustment tank where small amounts of sulfuric acid are to maintain compliance pH.  Water then overflows to the 
final clarifier.  The water from the final clarifier overflows into a floor Sump #2 and then is pumped from there to discharge 
point.  In addition, water from the electrolytic iron process is sent to the EI Waste Holding Tank.  This water is weened 
into the neutralization via a timed pump system at short intervals due to the higher ammonia concentration.  Normal is 
approximately 1 minute every 6 minutes but adjustments can be made when needed. 
 

WQM Permit No. Issuance Date Purpose 

567I012 February 1, 1968 

Permit issued to SCM Corporation, Metals Group, Glidden-Durkee 
Division by the Sanitary Water Board for a gas separation tank, 
flocculation tank with flocculant addition, a diatomaceous earth filter, and 
a circulation tank to treat wastewaters from a venturi scrubber used to 
recover airborne metallic particles.  Filtered wastewaters in the circulation 
tank were mostly reused, but there was a maximum 10 gpm discharge 
from the tank to the Stonycreek River that was also permitted by this WQM 
permit.  

567I012 A-1 February 27, 1987 
Permit amendment issued to SCM Metal Products by the Department of 
Environmental Resources for a second clarifier (11’-10” diameter × 7’-6” 
deep, 6,160-gallons) and an ammonia air stripping tower. 

567I012 T-1 August 2, 2004 
Transfer from SCM Metal Products Inc. to North American Höganäs High 
Alloys LLC. 

1169203 November 14, 1969 

Permit issued to SCM Corporation, Glidden-Durkee Division by the 
Sanitary Water Board for a treatment system for water from a Chemico 
Venturi Scrubber and electrolyte washings from electrolytic iron 
production.  The system consisted of a ten-foot diameter Dorr-Oliver 
flocculation tank with flocculant addition, a three-foot diameter polymer 
solution tank, a three-foot diameter soda ash solution tank, a vacuum 
filter, and a filtercake holding hopper. 

1170201 July 31, 1970 

Permit issued to SCM Corporation, Glidden-Durkee Division by the 
Sanitary Water Board to add a precipitation tank to the existing treatment 
system for cell room wash water using an excess of soda ash, aeration, 
and a flocculant to precipitate soluble iron.  Also added a precipitation tank 
with heater, aeration, and dry lime feeder for copper plant decant water. 

1173203 November 29, 1973 

Permit issued to SCM Corporation, Glidden-Durkee Division by the 
Department of Environmental Resources for a 15,000-gallon flow 
equalization tank for all wastewaters; increased height of the precipitation 
tank by 3-1/2” to increase retention; provided a stirred flocculation tank 
between the precipitation tank and the Dorr thickener; provided a filtrate 
receiver for the wet copper process and a pump to discharge the filtrate 
into the decant holding tank; and provided a horizontal bowl centrifuge. 

1173203 T-1 October 28, 1977 
Permit transferred from SCM Corporation, Glidden-Durkee Division to 
SCM Corporation, Chemical/Metallurgical Division by the Department of 
Environmental Resources. 

1173203 T-2 August 2, 2004 
Permit transferred from SCM Metal Products Inc. to North American 
Höganäs High Alloys LLC by the Department of Environmental Protection. 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0110591 
North American Höganäs High Alloys – Johnstown Facility  
 

17 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Industrial Primary 

Flow equalization, neutralization, 
flocculation, primary clarification, acid 
addition, secondary clarification N/A N/A 

a Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

     

 
Changes Since Last Permit Issuance: The various WQM permits issued to this facility appear to authorize parts of the same 
system. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0110591 
North American Höganäs High Alloys – Johnstown Facility  
 

18 

Compliance History 

 
DMR Data for Outfall 001 (from February 1, 2021 to January 31, 2022) 
 

Parameter JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 

             Flow (MGD) 
Average Monthly 0.06795 0.0681 0.0688 0.0807 0.08465 0.071 0.0419 0.05344 0.0547 0.0389 0.0367 0.0404 

Flow (MGD) 
Daily Maximum 0.1836 0.1411 0.2149 0.1646 0.2064 0.2012 0.1434 0.1054 0.0963 0.1955 0.175 0.1499 

pH (S.U.) 
Minimum 6.4 6.7 7.1 7.2 7.3 7.2 7.1 7.0 7.1 6.9 6.9 7.0 

pH (S.U.) 
Maximum 7.3 7.6 7.5 7.7 7.9 7.8 8.8 7.5 7.6 7.9 7.6 7.8 

TSS (mg/L) 
Daily Maximum 2 2 < 2 2 12 < 2 < 2 < 2 40 < 2 < 2 < 2 

Total Aluminum 
(lbs/day) 
Average Monthly < 0.07 < 0.03 < 0.05 < 0.05 < 0.06 < 0.07 < 0.03 < 0.07 < 0.03 < 0.03 < 0.0008 < 0.03 

Total Aluminum 
(lbs/day) 
Daily Maximum < 0.08 0.03 < 0.05 < 0.08 < 0.1 < 0.08 < 0.04 < 0.08 < 0.06 < 0.04 < 0.001 < 0.05 

Total Aluminum 
(mg/L) 
Average Monthly < 0.10 < 0.10 < 0.10 < 0.10 < 0.10 < 0.10 < 0.10 < 0.10 < 0.10 < 0.10 < 0.10 < 0.10 

Total Aluminum 
(mg/L) 
Daily Maximum 0.10 0.10 < 0.10 < 0.10 < 0.10 < 0.10 < 0.10 < 0.10 < 0.10 < 0.10 < 0.10 < 0.10 

Total Chromium 
(mg/L) 
Daily Maximum < 0.01 < 0.01 < 0.01 < 0.01 0.005 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 0.02 

Total Copper (mg/L) 
Daily Maximum 0.04 0.04 0.02 0.02 0.06 < 0.01 0.01 < 0.01 0.01 0.01 0.01 0.01 

Total Iron (lbs/day) 
Average Monthly 0.2 < 0.02 0.2 0.06 0.3 0.2 0.08 0.08 0.05 0.05 0.002 0.07 

Total Iron (lbs/day) 
Daily Maximum 0.3 0.02 0.2 0.10 0.6 0.4 0.1 0.08 0.09 0.1 0.004 0.10 

Total Iron (mg/L) 
Average Monthly 0.27 < 0.06 0.43 0.12 0.34 0.35 0.30 0.11 0.16 0.16 0.18 0.42 

Total Iron (mg/L) 
Daily Maximum 0.46 0.06 0.61 0.12 0.54 0.46 0.46 0.11 0.16 0.24 0.30 0.57 

Total Lead (mg/L) 
Daily Maximum < 0.02 < 0.02 < 0.02 < 0.02 0.01 < 0.02 < 0.02 < 0.02 < 0.02 < 0.02 < 0.02 < 0.02 

Total Manganese 
(lbs/day) 
Average Monthly < 0.01 < 0.006 0.005 < 0.005 0.02 0.02 0.005 < 0.007 < 0.03 < 0.003 

< 
0.00008 0.008 



NPDES Permit Fact Sheet NPDES Permit No. PA0110591 
North American Höganäs High Alloys – Johnstown Facility  
 

19 

Parameter JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 

Total Manganese 
(lbs/day) 
Daily Maximum 0.02 0.009 0.005 0.008 0.05 0.02 0.007 < 0.008 < 0.006 < 0.004 < 0.0001 0.01 

Total Manganese 
(mg/L) 
Average Monthly < 0.02 < 0.02 0.01 < 0.01 0.03 0.03 0.02 < 0.01 < 0.01 < 1.0 < 0.01 0.03 

Total Manganese 
(mg/L) 
Daily Maximum 0.03 0.03 0.01 0.01 0.04 0.03 0.03 < 0.01 < 0.01 < 1.0 < 0.01 0.03 

Total Nickel (mg/L) 